@ Spare Parts List MZ 80, V
Spare Parts 01/2018
Pos. | Part-No. | Quantity | Description Type Flag’
10 255559 1.00 [ housing complete MZ 80 T02
236545 1.00 [ housing complete MZ 80 TO02 for c-frame connection
20 233915 1.00 | flange MZ 80
30 234020 1.00 | cylinder bottom complete Mz 80 T02
230749 1.00 | cylinder bottom complete for MZ 80 version without monitoring
40 1.00 | cylinder tube MZ 80 depending on the version
50 1243005 1.00 | piston complete MZ 80
60 233979 2.00 | supporting plate MZ 80 R
70 236566 2.00 | clamping lever complete MZ 80 R
80 1.00 | piston rod complete MZ 80 depending on the version
90 236519 1.00 | supporting plate MZ 80 R
233945 1.00 | supporting plate MZ 80 V
100 233937 1.00 | bolt MZ 80
110 241227 1.00 [ switch sheet metal complete | MZ 80 T02
240540 1.00 | sheet metal complete for MZ 80 version without monitoring
115 200144 3.00 | hex. socket head cap screw M5x 12 DIN 912
116 200975 3.00 | securing spring washer S50
120 234015 1.00 | switch sheet metal MZ 80 T02
140 234033 1.00 | scraper 40/53,0x 7,00/0,0 RD
150 200372 4.00 | hex. socket head cap screw M 10 x 60 DIN 912
160 200219 2.00 | hex. socket head cap screw M 8 x 20 DIN 912
170 4.00 | tension rod MZ 80 depending on the version
180 200262 2.00 | hex. socket head cap screw M 10 x 40 DIN 912
190 200479 2.00 | hexagon socket countersunk |M 4 x 6 DIN 7991
head screw
220 236504 2.00 | bolt Mz 80
221 248038 1.00 | Bolt Mz 80 R
240 200978 4.00 | securing spring washer S10,0 R
250 200778 4.00 | spring lock washer A 8,0 DIN 127 R
260 200705 4.00 | hexagon nut M 8 DIN 934
290 254267 1.00 | piston seal B3 117/8 42,1 x12,0 RD
300 212591 1.00 | rod seal @ 40/0 49,0x 2,8 RD
310 201897 1.00 | o-ring 95,00 x 2,50 RD
315 201881 1.00 | o-ring 88,00 x 2,50 RD
320 209983 | 275 mm | guiding band 56x2,5 RD
330 201943 1.00 | o-ring 123,00 x 3,50 RD
340 212652 2.00 | USIT-ring 11,4/16,3x 1,5 RD
350 232497 2.00 | USIT-ring 8,7/13,0x 1,0 RD
360 201669 1.00 | o-ring 12,00 x 1,50 RD
380 234755 1.00 | spacer tube Mz 80
500 optionally 1.00 | guiding complete Mz 80

' R = included with repair kit, D = included with seal kit
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Spare Parts List MZ 80, V
spare parts sets / accessories 01/2018
Pos. Part-No. | Quantity | Description Type
259693 1.00 | repair kit MZ 80
367395 1.00 | repair kit MZ 80 V
245908 1.00 | seal kit MZ 80
400 234655 1.00 | limit switch set P+F MZ 80
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